Patient Information Leaflet


Lopid


Gemfibrozil USP





Please read this leaflet carefully before you start to take Lopid. It contains important information about your treatment. If you have any questions, or if you are not sure about anything, ask your doctor or pharmacist.





What is in the pack?





Lopid 300 mg are red and white capsules with “LOPID 300" printed on them. Each capsule contains 300 mg of the active ingredient Gemfibrozil and the inactive ingredients: polysorbate 80, maize starch, gelatin and the colourings E1 7t . E127 and E132. They are available in packs of 112.


Lopid 600 mg are white, film-coated, oval tablets with LOPID printed on them. Each tablet contains 600 mg of the active ingredient Gemfibrozil and the inactive ingredients: polysorbate 80, maize starch, silicon dioxide, hydroxypropyl cellulose, calcium stearate, microcrystalline cellulose, methyl hydroxypropyl cellulose, propylene glycol and carnauba wax. They are available in blister packs of 56.





What does the active ingredient in Lopid do?





Having too much lipid (fat) in your blood, increases your risk of heart disease, but not all types of lipid have the same effect. Some types of lipid are bad for you (these are called LDL cholesterol and triglyceride) and some types actually protect you from heart disease (HDL cholesterol). Having too much, or the wrong sort of lipid in your blood is called hyperlipidaemia.


Lopid is one of a group of medicines called lipid regulating drugs". It decreases the amount of bad cholesterol (LDL cholesterol) and triglyceride in your blood. It also increases the amount of good cholesterol (HDL cholesterol) in your blood.





Who supplies Lopid?





The Product Licence holder is Parke, Davis & Company, Usk Road, Pontypool, Gwent, U.K., and the manufacturer is Gödecke AG, Freiburg, Germany (a member of the Parke Davis group of companies).





What is Lopid used for?





Lopid is used to treat hyperlipidaemia (having too much fat in the blood) and to prevent heart disease in people with hyperlipidaemia.





Before taking Lopid





Before you start to take Lopid.





Are you pregnant, breast feeding or thinking of becoming pregnant?


Have you had an allergic reaction or wheezing after taking Lopid in the past?


Do you suffer from liver disease, gallstones, other disease of the biliary tract or kidney disease?�
Do you drink large amounts of alcohol?


Are you taking any other medicines to thin your blood (eg warfarin)?


Are you taking other lipid-regulating medicines?


Is the person about to take Lopid under 12 years old? If you answer yes to any of these questions do not take Lopid. Talk to your doctor or pharmacist at once.





While you are taking Lopid





Before you take Lopid, your doctor will try to control your blood lipids by treating any underlying condition (such as thyroid disease or diabetes) and giving you advice about: eating the correct diet, exercising, giving up smoking, cutting down on alcohol and, if necessary, losing weight. Continue to follow all this advice while you are taking Lopid. If you do not, you will not get the full benefit of treatment.


Your doctor will want to see you regularly while you are taking Lopid. especially for the first three months. This is to check that Lopid is having the correct effect on your blood lipids. You may also have routine blood tests for up to a year.





How to take Lopid





Adults and elderly: The normal dose is 600 mg (one tablet or two capsules) twice a day (1200 mg a day). A lower dose of 900 mg a day may be used if the normal dose does not agree with you or if you have kidney disease. A higher dose of 1500 mg a day may be needed sometimes. Your doctor will decide what dose is right for you. Follow the instructions on the label and do not change your dose unless your doctor tells you to.





Children: Lopid is not recommended for children.


Swallow your capsules or tablets whole, with a glass of water or milk. If you break them they taste unpleasant.


If you are also taking resin granules for your hyperlipidaemia (colestipol or cholestyramine), do not take them at the same time as Lopid or for at least two hours before, or for at least two hours after, taking Lopid. If you do, you will make Lopid less effective.


If you forget to take a dose, take it as soon as you remember unless it is time for your next dose. Do not take two doses at the same time.


If you accidentally take too much Lopid tell your doctor at once.





Side Effects





Lopid can sometimes cause side effects. The side effects reported most often are: stomach pain, diarrhoea, nausea, vomiting, wind, rash, (particularly an itchy or puffy rash), impotence, headache, dizziness, or blurred vision. Serious reactions are seen rarely:





Angio-oedema. This is an allergic type reaction in which the face and tongue start to swell up. This may cause difficulty in breathing and you should see a doctor at once.


�
�



�
Jaundice (yellowing of the skin which may indicate liver damage).


Pancreatitis (inflammation of the pancreas leading to stomach pain).


Palpitations.


Myasthenia and Myopathy (muscular weakness and fatigue).


Rhabdomyolysis and myalgia (pain in the muscles along with the destruction of some muscle tissue).


Taste disturbance


Painful extremities.





Other possible reactions have happened in some patients taking Lopid but it is not known if Lopid was responsible for them. These include: dry mouth, constipation, loss of appetite, indigestion, back pain, painful or swollen joints, muscle cramps, dizziness/ spinning sensation, sleeping disturbance, paraesthesia (loss of feeling and a tingling sensation), ringing in the ears, anaemia, problems with bleeding and bruising, fatigue, malaise (generally feeling unwell), fainting, weakness, appendicitis. the common cold, cough and urinary tract and other infections.


If you get any of these, or any other unusual effects, stop taking Lopid and tell your doctor or pharmacist at once.





How to store Lopid





Keep Lopid in a dry place at normal room temperature (below 30°C) in the packaging they come in.


Remember, as with all medicines, to keep Lopid well away from children.


Do not use Lopid after the expiry date on the package. For example “EXP 07-99" means you should not take Lopid after July 1999. Return any out-of-date Lopid to your pharmacist.


If your doctor decides to end your treatment, return the leftover Lopid to your pharmacist. Only keep them if your doctor tells you to.





Remember: This medicine is for you. Only your doctor can prescribe Lopid for you. Never give it to anyone else. It may harm them even if their symptoms are the same as yours.





For further information please contact Parke Davis, Lambert Court, Chestnut Avenue, Eastleigh, Hampshire, S053 3ZQ.





Lopid is a trade mark.
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Further Information


Lopid is just one part of your treatment. To get the full benefit, you may have to change


your lifestyle, what you do and what you eat. Remember:


Do not smoke.


Exercise (check first with your doctor).


Do not drink too much alcohol.


Eat a diet that is low in fat (especially saturated fat and cholesterol).


Lose weight if you need to.





Smoking


Smoking doubles your risk of dying from heart disease. It doubles your risk of angina and increases your risk of lung cancer. It also has a bad effect on your blood lipids. Once you have understood the risks of smoking, and accepted that you must stop smoking, your doctor may be able to advise you on ways to give up, such as nicotine substitutes etc.





Exercise


Exercise helps train the heart to be more efficient and makes it stronger. It increases the amount of good cholesterol (HDL cholesterol) and will help to keep your weight down. If you have not exercised for some time, check with your doctor first. Start gently and work out a routine that is right for you.





Alcohol


It is difficult to estimate how much alcohol you drink in a week. Keep a diary and get an accurate record. If you are male and drink more than 21 units or female and drink more than 14 units (a unit is equal to a glass of wine, a measure of spirit, or half a pint of beer) you should cut down.





Diet





Diet is the key to reducing cholesterol levels. Unless your diet is low in cholesterol and saturated fat, all your treatments and other lifestyle changes will be less effective. Your doctor will be able to give you advice, leaflets, recipes and diet sheets to help you.





Weight


Being overweight can lead to a number of problems, including heart disease. To find out if you are within the desirable weight range, look at one of the many charts that are available or talk to your doctor. If you eat a low cholesterol diet you will probably find that you lose weight anyway. This is an important objective in itself.





Further Information





For more detailed advice write to:- The Family Heart Association, Wesley House, 7 High Street, Kidlington, Oxford. OX5 2DH (enclosing an S.A.E.) or telephone 01865 370292. The FHA offers advice, information and activities for its members as well as a bi-monthly newsletter. Subscription is £10 annually, (£25 overseas).�
�






